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Manufacturer Shenzhen Dongheng New Energy Technology Co., LTD
HE YT AR sEIRA R A PR A H]
Address of manufacturer Zhuging Road No.1, Caopu Village, Shijing Community, Pingshan
) 1 b Tk Office, Pingshan New District, Shenzhen City, Guangdong Province,
China
I"HRAGY LR AELAHLREENTER 1S
Factory Shenzhen Dongheng New Energy Technology Co., LTD
I YT ARIEH REERE AR A A
Address of factory Zhuging Road No.1, Caopu Village, Shijing Community, Pingshan
T Hbhb Office, Pingshan New District, Shenzhen City, Guangdong Province,
China
I HAFEN TP XL A EAA IR SRR 15
Name of Products Cylindrical Lithium lon Cell
FE A TR FHEE 7B
Modelftype reference INR18650K 2200mAh
ey
Trade Mark
RitE ;

Tested according to iR & E:

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria, PART lIl,
section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition (ST/SG/AC.10/11/Rev.6).
BAE (TR, KREMEFM), B=30, 383 THERMER THIBER, B
ANMEITHR (ST/SG/AC.10/11/Rev.6)

Tests performed i H:
Test T.1: Altitude simulation #%& T.1: &EE Test T.5: External short circuit &% T.5: #F&i5EEE

Test T.2: Thermal Test 48 T.2: &AL Test T.6: Impact % T.6: #Ed:
Test T.3: Vibration R4 T.3: #Rk3h Test T.8: Forced discharge X% T.8: S&fIEE
Test T.4: Shock R4 T.4: i
Test Conclusion 324518

The Cylindrical Lithium lon Cell submitted by Shenzhen Dongheng New Energy Technology Co., LTD
is tested according to the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of
Test and Criteria, PART IlI, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition
(ST/SG/AC.10/11/Rev.6).

Test results: PASS

HEHITRIEFEERH A R A TRELHEEEE FROKBRAE (XTEREMEHENS, R
BAFFETAY, B84, 383 WESEBENEB FHBER, H/EITHR (ST/SG/AC.10/11/Rev.6)#1THl
o

AL R

i ,% S yfﬂ £L

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http:/iwww.ntek.org.cn
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General product information &= 1E &

Nominal Voltage

Rated Capacity

i) 3.7V e 2200mAh (8.14Wh
AR Ty (5124
Standard Charging Max. Continuous
Current 1100mA Charging Current 4400mA
FRYETE EE FLI BORFE H R
Limited Chargi
V[oltla:e Gy 4.2V L 2 275V
) LR L R :

7 Fa BR 1 L R
Standard Continuous Max. Continuous
Discharge Current 1100mA Discharge Current 4400mA
PR RS FLIL T R TR LA
Appearance Pink and Cylindrical Classification Small Lithium ion Cells
S0 B, et 5 NP
Size (DxH)

18.4x%65.0mm
R~
Date of receipt of test
. a bl Completion Date
item 2016-07-13 = b 2017-03-03
B E -

Remarks #iEiiH:

2017-03-03.

Cells of A1#-A10# are fully charged at first cycle;

Cells of A11#-A15# at 50% of the design rated capacity at first cycle;

Cells of A16#-A25# are fully discharged at first cycle;

Cells of A26#-A35# are fully discharged after 50 cycles;

Test environment condition: Room temperature: 15-25°C, Room humidity: 40-70%
Note: All test data of this report are based on the original test report NTEK-2017DC0218007S, dated by

S AM#-A1089 B IRTEFH i RS

B ATH#-A158R B IRTEF 50% 7t BUIRES
AT A16H#-A258# A B KT 58 £ RS
Bt A26#-A35#H 50 MER G 2B RS
RGFFIE S FEEE: 15-25°C, HIBEE: 40-70%
. AHE R T RS E T 554 & NTEK-2017DC0218007S, Hih H 3% 2017-03-03.

Summaries of testing X E:
Each cell type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same

cells. Tests 6 and 8 are conducted using not otherwise tested cells.
FFER MRS NHTTAZET SRR . AV RINFEMRN —A8E LT ART1ZETS. {RT6

FOT. 887 A oA 53 Akt Ry s e
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M;-Mz)/M;x100

Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588

http://www.ntek.org.cn

Fax: +86-755-6115 6599

Page 3 of 14
FEIW H14 ]



m H &% 5/Report Ref. No.: SNB171213001001B

NTERUARER R, FTHUTARTE:

JRE AR R (%)=(M;-M2)/M,x100
Where M, is the mass before the test and M, is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

K : M 2RI BT AR B, Mo R IRE S 1R B . 0 R R BRATEE TRAFINBUE, NI~ “TRERR” .

Mass M of cell or battery Mass loss limit

O Eg I B Joi B4 AR FRAE
M<1g 0.5%
1g=M=T75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage
immediately prior to this procedure.

ETAZET4AHRR T, BEAHELER. TS, THAE. THREMLTEA FEEMRBRBTERRE
FIFFEE B A T HAE# TR — R AT B ERI90%.

Test equipments &l % %%

N170 Battery test system il Z40

N171 Electronic balance HFXTF

N172 Low pressure chamber {&<E iR 48

BAT-0017 Programmable Temperature & Humidity Controller 7] f#z\I1E R 1E R4
N173 Vibration test system #zzhilli{ F 4t

N174 Hydraulic Hoist Vertical Shock System & & 3 B 74t
N175 Short circuit tester &2 2%l {41

N177 Explosion-proof chamber FiiEfH

N178 DC Source Hifi 51§

N180 Digital multimeter =7 %

N185 uR1000 recorder uR1000 2R 1X

N176 Battery Impact tester HibiEHiRIEH

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F4TW H14W
http://www.ntek.org.cn



Test Procedure 2R

L4 S /Report Ref. No.. SNB171213001001B

Pretreatment
Fab R
A
Marking
FRIRFE
\ 4
y y y
Samples of A1#-A10# Samples of A11#-A15# Samples of A16#-A35#
AH-A10#FE AT1#-A15#FE T A16#-35#FF i
A 4
Altitude simulation
=R
\ 4
Thermal test
I g
v v v
Vibration Impact Forced discharge
i) i iy a6 il R
A A
Shock
i
v
External short circuit
AhERRLRE
A 4 \L v
\ 4
Finished test
ST

Shenzhen NTEK Testing Technology Co., Ltd.
Fax: +86-755-6115 6599

Tel: +86-755-6115 6588
http://www.ntek.org.cn
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Photos of sample 58 A

Shenzhen NTEK Testing Technology Co., Ltd. Page 6 of 14
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Test results M4 5F:
Test T.1: Altitude simulation RHT.1: FER

Test method #3772

Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
PRI A B 7R I 1S TR T 11.6 KPaFlERBEIE B (2045°C) T AR 6/ AT .

Requirement Z:k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

HSATER. TS, TRE. THEATEA, HFESMIREMERKENFREENTRE#ITE—
BIGHT B ERI90% .

Test Data showed in table below X EEE WL TF

Prior to test {3257 | After test % )5 Voltage after
Mass | test/ voltage
State of i
el No. Mass Voltage Mass Voltage loss priortotest | Results
. E’k S | wmE | RR | mE | RE | wF | REH| (%) g5
HA Fihs %
(9) V) (@ ) K (%) | BHE R
RIR AT E
PASS
Al# 43.548 417 43.548 4.17 0.00 100.0 5
=
PASS
A24# 43.687 4.17 43.687 417 0.00 100.0 &
=
PASS
A3# 43735 417 43.735 417 0.00 100.0 [
[=]
PASS
Ad# 43.454 417 43.454 417 0.00 100.0 i
=
Fully ch PASS
ulycharged | oy | 43862 | 417 | 43862 | 417 | 000 100.0
at first cycle =l
B IRIEER i R PASS
e Ab# 43.097 417 43.097 417 0.00 100.0 £
PASS
AT# 43.517 417 43.517 4.17 0.00 100.0 %
=
PASS
AB# 43.687 417 43.687 417 0.00 100.0 )
=
PASS
AS# 43.744 417 43.744 417 0.00 100.0 e
=
PASS
A10# | 43.636 4.17 43,548 417 0.00 100.0 0
=}
Notes 7%
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Shenzhen NTEK Testing Technology Co., Ltd. Page 7 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 FBTH K147
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WRSE, BERER. RS, REE. RERTREX.
Room temperature ¥ 35iR & 20.3°C

Test T.2: Thermal test KK T.2: BERK

Test method i 7%
Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at
least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test temperature
extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored for
24 hours at ambient temperature (20 + 5°C).
B EERREFET72L2°CHEETHERE L6/, BEEFERREESETA0L2°CHFHTHFREDE
ANEF . TR R LA IR B 2 () B B B ] (B R 930406 . IFEF EE T, FLSERI0K, EERATAE AR ETE
FRIEIE E (204 5°C) T F K24 /AT .
Requirement Z3K
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

SATBR. TS, Tk, THRENLR A, FLSMKRELERKENFREENDTHRELITE—
IR B ERI90% -

Test Data showed in table below Ml iR# 4 1L T 3=

Prior to test iX3&HT | After test iXi/5 Voltage after
a¥ata o Mass tesfu’ voltage
e No. Mass | Voltage Mass | Voltage loss prior to test | Results
ooy | W% | BE | wE | RE | RE | EEE | (0 %R
o (@ V) () V) | %k (%) | RBIEHE
RIL AT R
PASS
Al# 43.548 417 43.526 414 0.051 99.28 o
=
PASS
A2# 43.687 417 43.659 414 0.064 99.28 248
[=]
PASS
A3# 43.735 417 43.720 413 0.034 99.04 P
=}
Fully ch d PASS
ulyeharged | aap | 43454 | 417 | 43432 | 414 | 0051 | 99.28
at first cycle LS
B IRAFEFR R R PASS
ﬁxbﬁ A5# 43.862 417 43.843 413 0.043 99.04 5
ik =} #‘%
PASS
AB# 43.097 417 43.069 414 0.065 99.28 o
=
PASS
A7# 43.517 417 43.503 414 0.032 99.28 P
=
PASS
AB# 43.687 417 43.668 414 0.044 99.28 2%
=]
Shenzhen NTEK Testing Technology Co., Ltd. Page 8 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 8 14T
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PASS
A% 43.744 417 43.725 413 0.043 99.04 o
PASS
A10# | 43.636 417 43.618 414 0.041 99.28 S
=

Notes i+

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRE, HERERE. RS, REE. RERNAEAK.

Room temperature #3%iRE: 21.5°C

Test T.3: Vibration RRT.3: #HE3h

Test method 3% /7%

Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration is a sinusoidal waveform with a logarithmic sweep between 7
Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle is repeated 12 times for a total of 3 hours
for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g,, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

BSEETFRI G GH, EAREREOER, s e EiRe. RSP IEZETE, NEafmERE
7 HzA1200 HzZ |8, FEZ7 Hz, 1RIEIRERIA1504 . X—IREIEEIN =N EAREER BibZRT LT
—HRERE#ITI12R, BIHAR3NE . Kh— RGO SHETER.

MR T HzJF i, RIF1 g MBS, ERHFEIEF18 Hz. AEHIRIERIFLE0.8mm (EAF
1.6mm) , FH8 AR B B 0 ISR B A 28 g, (IR 50 Hz) - KIS I FE IR FF7ES g ELE N4 I E)200
Hz.

Requirement E3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

BEATER. TS, TEE. TEREALEK, #ASMNARBSEERRE IR EEARA M HE#ITE—
R HT R ER190% .

Test Data showed in table below Mi#EE B T&

Prior to test X447 | Aftertest R /5 Voltage after
Mass | test/ voltage
State of :
- No. Mass Voltage Mass Voltage loss prior to test | Results

B B ek o) RE R & BE | RER (%) SR

9) V) (@) V) | % (%) | RBEEE

R HT
Fully charged Al# 43.526 4.14 43.526 4.14 0.00 100.0 PASS

Shenzhen NTEK Testing Technology Co., Ltd. Page 9 of 14
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at first cycle G
B IREHE AR PASS
A2# 43.659 4.14 43,659 414 0.00 100.0 S
3 =y
PASS
A3# 43,720 413 43.720 413 0.00 100.0 -
= |
PASS
Adi# 43.432 414 43.432 414 0.00 100.0 o
PASS
A5# 43.843 413 43.843 413 0.00 100.0 o
=
PASS
AB# 43.069 4.14 43.069 414 0.00 100.0 o
=
PASS
AT# 43.503 4.14 43.503 414 0.00 100.0 4k
= |
PASS
A8# 43.668 4.14 43.668 414 0.00 100.0 o
=}
PASS
A9# 43.725 413 43.725 413 0.00 100.0 -
=
PASS
A10# | 43.618 4.14 43618 414 0.00 100.0 e
Aig
Notes ¥E%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, HRER. RS, REE. RERAREX.
Room temperature #EiEE: 20.3°C

Test T.4: Shock KM T.4: Ml

Test method W3R 771k

Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of
each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 g, and pulse duration of 6
milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

R H GRS EEEERREE b, TEHES N RRRSHNTE ZRE. 8/ 80 RE ZEEINEE 150
gnAT Rk LERT [A]6 msH L IEFR il . B BOCHE=NTAEENEELETNRMET RN =R,
BEERTREZ =k, BHRER18KME.

Requirement Z3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

BSALER. TS, TRk, THEREALTEK, FEGMRRESERRSENTREENNTHEHRTE—
A HI B ERI90%.

Test Data showed in table below Ml iREIFE A T &

Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F10W £ 147
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Prior to test iXIGRT | After test iR%/5 Voltage after
Mass | test/ voltage
State of :
S No. Mass | Voltage Mass Voltage loss prior to test | Results
ﬁnf{’ﬁ - | ®% | RE | mE | EE | wE | AEH| %) & 5
= (9) V) © V) | & () | RIBERE
AL A LR
PASS
Al# 43.526 4.14 43.526 414 0.00 100.0 s
=
PASS
A2# 43.659 414 43.659 414 0.00 100.0 "
=
PASS
A3# 43.720 413 43.720 413 0.00 100.0 I
=1
PASS
Adit 43.432 414 43.432 4.14 0.00 100.0 S
=
Fully ch d PASS
wlyeharged | as# | 43843 | 413 | 43843 | 413 | 000 100.0
at first cycle ey
B IRTEFF  RAR PASS
- AB# 43.069 414 43.069 414 0.00 100.0 e
FTLRY =
PASS
AT# 43.503 4.14 43.503 414 0.00 100.0 o
PASS
AB# 43.668 414 43.668 4.14 0.00 100.0 o
=
PASS
AS# 43.725 413 43.725 413 0.00 100.0 A
=}
PASS
A10# | 43.618 4.14 43.618 414 0.00 100.0 g
=
Notes 1%

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
PRJE, BHERER. RS, REE. REROREK.
Room temperature ¥R 21.2°C

Test T.5: External short circuit 3RIRT.5: FMEEEE

Test method Wi 771k

Cells to be tested are heated for a period of time necessary to reach a homogeneous stabilized temperature of
57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell and is
assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell external case temperature has
returned to 57 £ 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

RIS E R mAEIEE—RE, FHIAZI57 + 4 CHEHIRMERIILIEEAEST £4 °C. ZIMAK[E
Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 14
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Bl 2 B 1] 46 S BUR T B B R SH IR AT, R In BAITPA B AR BESCAHIERR . AR 1% FISTEST £4 °CHIZ
HTFERZ—MMEE RGN T0 10 B & .

FREBINRIF L RS AARMMR R EE57 + 4 °C/EBRIFED 1

Z A B HIB B AT TEST £ 4 CCHIFMERE T .

Requirement Z 3k

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,

no rupture and no fire during the test and within six hours after the test.
B A R B EAREIT170°C, FEERBITEFT RIRKF6/NE ATHE. THRE, TEX.

Test data showed in table below MiREIEN F&E

State of samples No. Maximum outer casing temperature Results
=R MW= Hth R R i (°C) ZR
Al# 67.1 PASS &1
A2# 63.8 PASS &#%
A3 59.6 PASS &%
Adit 70.3 PASS &#%
Fully charged at first cycle AS# 65.7 PASS &%
BB AR S AB# 65.1 PASS &%
AT# 57.4 PASS &%
As# 66.4 PASS &#
AS# 65.5 PASS &%
A10# 70.1 PASS &%
Notes i #:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
RS EEIR ARG 6 N ARARAE. SRR, KiK.
Room temperature ¥riEiEE: 19.4°C

Test T.6: Impact HIT.6:

Test method & 77i%
Each cell is to be placed on a flat smooth surface. A 15.8 mm 0.1 mm diameter, at least 6 cm long, or the

longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of
the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass is oriented 90
degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

FABEREFENBHERT L. —] 316 AFRERBERF L, FEER 1584101 2K, KEELD6
Bk, SBUHRERE, MoFhRARE. B3R 01101 kg WEEMN 61+£2.5 EXRFBE ZREMIXFF

Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 14
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AN A, EA—AVREEEREN. NEEEERRMMBEESHREEMLEY . EEIPREERTIZ
HHEIRSKTFXHERIMEEET.

B HHRE, YN SR TFETTFSHRERERONER 1568101 EXTMRANAMER. §—
AEREZ—RES.

Requirement 3K

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after the test.

TSR E AT 170°C, 3 BARRIERE b KRB E6/N AT, LK.

Test data showed in table below A EHE LT 3=

State of samples No. Maximum outer casing temperature Results
FEmRA W5 bR & il E (°C) H#R

50% charged of the Al11# 123.0 PASS &%
design rated capacity A12# 105.1 PASS &7
at first cycle A13# 120.8 PASS &%

B IRTEHF 50%70 B4R A14# 130.7 PASS &#%
& A15# 127.6 PASS &#

Notes {FF:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
BT AR AR 6 /e IR AR IR, KiK.
Room temperature ¥#5iE&: 22.1°C

Test T.8: Forced discharge R4 T.8: F&HIEH

Test method i 7%

Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply
at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

A SERR SRR T 5 12V B B R IR BAFE AT 4A IR 25 T3 7 4 5 RO B O R R TR A A 4 T SR J B
B 5 — M@ 2 kN FLBE R R B LR S B A/ BB . SRR (8] (AL h) FTHD
B E AR ARBYIGRBCE AR (BAL A,

Requirement 23k

Cells meet this requirement if there is no disassembly and no fire during the test and within seven days after
the test.

BSERREREFRRRE 7 RATEE, TiK.

Test data showed in table below JAEIE LT &

Initial current FTEEEBIR(MA) ... | 4400mMA

Supply voltage REE B E(VAC) ...t | 12VdC
Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 14
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Time interval A& B (Minutes) .......ocooeovveeeveeveent | 30 Minutes
State of samples No. Results
FERIRES W &
A16# PASS &#&
A17# PASS &%
A18# PASS #1&
A19# PASS &1
Fully discharged at first cycle A20# PASS &%
B IRER e BERE A21# PASS &%
A22# PASS &%
A23# PASS &#%
A24# PASS &1%
A25# PASS &1
A26# PASS &7&
A27# PASS &%
A28# PASS &1
A29# PASS &7
Fully discharged after fifty cycles A30# PASS &%
50 MEH G T AR ERE A31# PASS &1&
A32# PASS &%
A33# PASS &%
A34# PASS &1%
A35# PASS &1
Notes VFE:

There is no disassembly and no fire during the test and within seven days after the test.
BSEMRR RIS 7 RAREE, REX.
Room temperature ¥iRfE: 19.5°C

*exxxexEnd of Test Report ﬁwjﬁﬁggﬁi*****m
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Important
o oy N BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
FMERLALARELTHE. REELH

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REFNEBERAE, TEHSBEHFHRE .

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
FMEPLHEA. FEA. RERAZELH.

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
AL S48, BE. B, & MR ERRESRE R L.

5. Objections to the test report must be submitted to NTEK within 15 days.
SHREFEF RN, HFREREZBEIBRAMAL TR .

6. The test report is valid for the tested samples only.
A g OO AR A 2K

7. The Chinese contents in this report are only for reference.
R EFH P LAFNESE,

GEINTIT AR I 1 A PR 2 7
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